PawelmaD'

ILLUSTRATED PARTS BOOK

43cc Wheeled String Trimmer Mower
PWSTM4317

PWSTM4317.1

MAT Engine Technologies, LLC, REV. 20180320 A203788



Table of Contents

UNIt ASSEMDBDIY (fOr PWSTIMAISLT)..oeiiiiiieiiiiiieee ettt a e e e e e as 2
UNit ASSEMDBIY (FOr PWSTMAIL7.0L) ..ottt e e e ae s 3
ENGINE-TOP LBVt e et e e e e e e r e e e e e e e 4
Handle ASsembly (FOr PWSTIMASBL7)...coo ettt 5
Handle ASsSembBly (FOr PWSTMASBL7 L) ..ottt e et e e e e e e annee 6
Lower Weldment AsSsembly ... 7
Upper Weldment ASSEmMDIY ... ... 8
CUutting Head AsSemDIY ... 9

Engine Sub-Assemblies:

AN FIItEr ASSEMDIY ... et 10
Carburetor ASSEMDBIY .. ... ————— 11
MUTFIETr ASSEMDIY ... e e e et 12
Fuel Tank Assembly ... e e e e e eeees 13
Clutch Assembly ... 14
Recoil Starter Assembly ... 15
Cylinder Assembly ... 16
Fo T TN AT T g I AN =TT =1 o o1 0] 175 17
YN T g OtoTo] I aTe I AN=TSY=T 0 a1 o] )28 18
Engine Air Intake Screen ASSEemDIY ... 19
DECAI Kit. .o 20

MAT Engine Technologies, LLC, REV. 20180320 -1 - A203788



Unit Assembly (for PWSTM4317)

REF. NO. DESCRIPTION PART NO. QTY
1 Engine-Top Level See Page 4 1
2 Handle Assembly See Page 5 1
3 Lower Weldment Assembly See Page 7 1
4 Upper Weldment Assembly See Page 8 1
5 Cutting Head Assembly See Page 9 1
MAT Engine Technologies, LLC, REV. 20180320 -2 - A203788



Unit Assembly (for PWSTM4317.1)

REF. NO. DESCRIPTION PART NO. QTY
1 Engine-Top Level See Page 4 1
2 Handle Assembly See Page 6 1
3 Lower Weldment Assembly See Page 7 1
4 Upper Weldment Assembly See Page 8 1
5 Cutting Head Assembly See Page 9 1
MAT Engine Technologies, LLC, REV. 20180320 - 3- A203788



Engine-Top Level

REF. NO. DESCRIPTION PART NO. QTY
1 Engine, 43cc A203550 1
2 Screw, M6 x 1.0 x 35, SHCS, Grade 8.8 Reference Only 4
MAT Engine Technologies, LLC, REV. 20180320 -4 - A203788



Handle Assembly (for PWSTM4317)

REF. NO. DESCRIPTION PART NO. QTY
1 Kit, Throttle Assembly A203628 1
2 Cable, Throttle A203603 1
3 Kit, Pivot Trigger A203629 1
4 Kit, Spare String Storage A203630 1
5 Handle, Upper A203595 1
6 Handle, Middle A203594 1
7 Bolt, M8 x 1.25 x 45, Saddle Reference Only 4
8 Knob, Handle A200190 4
MAT Engine Technologies, LLC, REV. 20180320 -5- A203788



Handle Assembly (for PWSTM4317.1)

5
4
REF. NO. DESCRIPTION PART NO. QTY
1 Kit, Throttle Assembly A203628 1
2 Cable, Throttle A203829 1
3 Kit, Pivot Trigger A203830 1
4 Kit, Spare String Storage A203630 1
5 Handle, Upper A203595 1
6 Handle, Middle A203832 1
7 Bolt, M8 x 1.25 x 45, Saddle Reference Only 4
8 Knob, Handle A200190 4
MAT Engine Technologies, LLC, REV. 20180320 -6 - A203788



Lower Weldment Assembly

REE. NO. DESCRIPTION PART NO. QTY
1 Bolt, M10 x 1.5 x 120, Right Shoulder A203576 1
2 Assembly, Wheel A202385 2
3 Bushing A203574 1
4A Weldment, Lower Frame (for PWSTM4317) A203571 1
4B Weldment, Lower Frame (for PWSTM4317.1) A203831 1
5 Nut, M6 x 1.0 Reference Only 2
6 Plate, Pivot Engagement A203578 1
7 Bolt, M6 x 1.0 x 16, HFH, Grade 8.8 Reference Only 2
8 Assembly, Wheel Adjuster Bevel A203584 1
9 Bolt, M10 x 1.5 x 85, Left Shoulder A203632 1
MAT Engine Technologies, LLC, REV. 20180320 -7 - A203788




Upper Weldment Assembly

/
- - i
REE. NO. DESCRIPTION PART NO. QTY
1 Plate, Front Decal, Powermate Orange A203789 1
2 Weldment, Upper Frame A203562 1
3 Bolt, M10 x 1.5 x 32, HFH Shoulder Reference Only 1
4 Nut, M6 x 1.0 Reference Only 2
5 Flap, Guard A203680 1
6 Bolt, M6 x 1.0 x 16, HFH, Grade 8.8 Reference Only 2
7 Nut, M10 x 1.5, HFH Reference Only 1
8 Nut, M10 x 1.5 Reference Only 1
9 Flat Washer, M10 Reference Only 1
10 Seal, Felt Reference Only 2
11 Cage, Bearing Reference Only 1
12 Bolt, M6 x 1.0 x 35, SHCS, Grade 8.8 Reference Only 2
13 Nut, M6 x 1.0 Reference Only 2
MAT Engine Technologies, LLC, REV. 20180320 - 8- A203788



Cutting Head Assembly

REF. DESCRIPTION PART NO. QTY
NO.
1 Assembly, Cam Lock A203551 1
2 Kit, Upper Drive Housing Assembly A203633 1
3 Shatft, Torsion Spring Reference Only 1
4 Latch A203552 1
5 Ring, Retaining Reference Only 1
6 Spring, Torsion Reference Only 1
7 Flat Washer, M4 Reference Only 2
8 Nut, M4 Reference Only 1
9 Kit, Cutting Head Assembly (Includes Item #17) A203634 1
10 Kit, String Retention, Powermate Orange (Includes Item #17) A203790 1
11 String, Trimmer Reference Only 2
12 Bowl, Cutting Head, Powermate Orange A203791 1
13 Nut, M10 x 1.25, LH A203638 1
14 Kit, Debris Guard A203635 1
15 Kit, Latch (Includes items #3-8) A203681 1
16 Spacer A203764 1
17 Spacer, Geared Cutting Head Reference Only 1
MAT Engine Technologies, LLC, REV. 20180320 -9 - A203788



Air Filter Assembly

6
REE. NO. DESCRIPTION PART NO. QTY
1 Housing, Air Filter A200832 1
2 Bracket, Air Filter Mounting A203644 1
3 Screw, M5 x 0.8 x 55, SHCS, Grade 8.8 Reference Only 2
4 Flat Washer, M5 Reference Only 2
5 Lock Washer, M5 Reference Only 2
6 Filter, Pleated Reference Only 1
7 Mounting Plate, Air Filter A200836 1
8 Filter, Foam Element Reference Only 1
9 O-Ring, 3.15x 1.8 Reference Only 1
10 Cover, Air Filter Reference Only 1
11 Knob, Screw Reference Only 1
12 Switch, On/Off A203060 1
13 Cable Tie Reference Only 1
Kit, Air Filter Cover with Filter (Includes
14 items #8-11) ( A203642 1
15 Kit, Filters (Includes items #6 & 8) A203643 1
MAT Engine Technologies, LLC, REV. 20180320 - 10 - A203788



Carburetor Assembly

REF. NO.

DESCRIPTION

PART NO.

QTY

Carburetor

A200774

MAT Engine Technologies, LLC, REV. 20180320

-11 -

A203788



Muffler Assembly

REE. NO. DESCRIPTION PART NO. QTY
1 Muffler Reference Only 1
2 Screw, M5 x 0.8 x 10, PHPD Reference Only 1
3 Nut, M6 x 1.0 Reference Only 2
4 Cover, Muffler A200844 1
5 Screw, M5 x 0.8 x 12, PHPD Reference Only 1
6 Lock Washer, M6 Reference Only 2
7 Flat Washer, M6 Reference Only 2
8 Muffler Assembly (Includes items #1-7) A200775 1
MAT Engine Technologies, LLC, REV. 20180320 -12 - A203788




Fuel Tank Assembly

REE. NO. DESCRIPTION PART NO. QTY
1 Tank, Fuel A203640 1
2 Screw, M5 x 0.8 x 18, SHCS, Grade 8.8 Reference Only 4
3 Lock Washer, M5 Reference Only 4
4 Flat Washer, M5 Reference Only 4
5 Fuel Line 1 Reference Only 1
6 Fuel Line 2 Reference Only 1
7 Seal, Fuel Lines Reference Only 1
8 Filter, Fuel Reference Only 1
9 Cap, Fuel A200781 1
10 Kit, Fuel Line/Filter (Includes items #5-8) A203641 1
MAT Engine Technologies, LLC, REV. 20180320 - 13- A203788



Clutch Assembly

-]

REE. NO. DESCRIPTION PART NO. QTY
1 Flat Washer, M8 Reference Only 2
2 Clutch Shoes and Spring Reference Only 1
3 Wave Spring Washer, M8 Reference Only 2
4 Bolt, M8 x 1.25 x 24, Hex Head Shoulder Reference Only 2
5 Pin Reference Only 2
6 Cover, Flywheel A203679 1
7 Screw, M5 x 0.8 x 23, PHPD Reference Only 4
8 Assembly, Clutch A200782 1
MAT Engine Technologies, LLC, REV. 20180320 - 14 - A203788




Recoil Starter Assembly

(=)

3
4\/
“
5-1
52
REE. NO. DESCRIPTION PART NO. QTY

1 Screw, M5 x 0.8 x 20, PHPD Reference Only 4

2 Recoil Starter A203645 1

2-1 Recaoll Reference Only 1

2-2 Handle, Recoil Starter Reference Only 1

3 Gasket, Recoil Starter A200865 1

4 Nut, M8 x 1.25 Reference Only 1

5 Assembly, Starter Pawl A200697 1

5-1 Ratchet, Starting Reference Only 2

5-2 Spring, Returning Reference Only 2

5-3 Base, Starting Ratchet Reference Only 1

5-4 Clip Reference Only 2
MAT Engine Technologies, LLC, REV. 20180320 - 15 - A203788



Cylinder Assembly

e

&

)
6
REE. NO. DESCRIPTION PART NO. QTY
1 Stud, M6 x 1.0 x 63 Reference Only 2
2 Gasket, Muffler A201107 1
3 Cylinder Reference Only 1
4 Spark Plug A200730 1
5 Screw, M5 x 0.8 x 20, SHCS, Grade 8.8 Reference Only 4
6 Gasket, Cylinder Reference Only 1
7 Gasket, Isolator A200838 1
8 Assembly, Carburetor Isolator A200839 1
9 Flat Washer, M5 Reference Only 2
10 Lock Washer, M5 Reference Only 2
11 Screw, M5 x 0.8 x 25, SHCS, Grade 8.8 Reference Only 2
12 Gasket, Carburetor A200841 1
MAT Engine Technologies, LLC, REV. 20180320 - 16 - A203788



Ignition Assembly

0
REE. NO. DESCRIPTION PART NO. QTY
1 Flywheel A202704 1
2 Ignition Module A202703 1
3 Flat Washer, M5 Reference Only 2
4 Lock Washer, M5 Reference Only 2
5 Screw, M5 x 0.8 x 20, SHCS, Grade 8.8 Reference Only 2
6 Wire Harness A203678 1
MAT Engine Technologies, LLC, REV. 20180320 - 17 - A203788



Air Cooling Assembly

Air Cooling Ass’y

REE. NO. DESCRIPTION PART NO. QTY
1 Screw, M5 x 0.8 x 16, PHPD Reference Only 1
2 Assembly, Air Cover A203676 1
2-1 Cover, Cylinder Reference Only 1
2-2 Cover, Air Cooling Reference Only 1
3 Screw, M5 x 0.8 x 23, PHPD Reference Only 1
MAT Engine Technologies, LLC, REV. 20180320 - 18 - A203788



Engine Air Intake Screen Assembly

REE. NO. DESCRIPTION PART NO. QTY
1 Screen, Engine Air Intake Reference Only 1
2 Bushing 1 Reference Only 2
3 Bushing 2 Reference Only 2
Assembly, Engine Air Intake Screen
4 (Includes items #1-3) A203677 1
MAT Engine Technologies, LLC, REV. 20180320 - 19 - A203788



Decal Kit

@O0 A A A

NOTICE

Clean the engine air intake screen every time the trimmaer
string iz replaced.

LNIOd 1HYLS HLONA
ONIHLS HIWINIEL

ﬂgf 43 J!ﬂf!?
cC

EMGINE CUTTING SHATH
STRING TRIMMER | MOWER

—]
==
=
=
m
v
v
—
=
=
o
wn
-
o
=
>
o
m

5" AND 10°
BEVEL TRIM - TRIMMER STRING
ADJUSTMENT

CUT POINT

Check filter and service
acording te manufacturer’s
instructions (see manual).

800-737-2112
powermate

outdoor,com

5 AND 10°
BEVEL TRIM
ADJUSTMENT

REF. NO.

DESCRIPTION

PART NO.

QTY

Decal Kit

A203787

MAT Engine Technologies, LLC, REV. 20180320

-20 -

A203788



